GROUP C

AN
5 / AV
= /\ N
3 NN
P////‘“\// -
Z ,,///////é W N\
7k ) AN >
= -/%/ AN 3\\\\
4 A NTAT
) //ﬁ// "7\ \i\\\\ T
/, é ”/ &k @
W2/ \ W
Ce 0 7/
e <. D’i \///@ //
Rbyooohlh LT %/ /Y .
fhﬁ:%r______%/}%‘A@\\o'\‘————————/ S ﬁ@éy&
R /AN \ AM y
VRN / //&
i \\ ///
//é// / \ \\ / /
//%// @ \ /. %
W7 Yool /
%/ ///@@/// Ny
% & < i1
\, \5“ /? 7/
\\ \ \\ z/ //

NN S
~\>\////

- - - - - \%//
%0/

Revision : CN-0092384-C

Date : 10/30/24

Exploded View : EV BASEFRAME G4.5L G26

Drawing No. : A0005458375

Page 1 of 2



EXPLODED VIEW: EV BASEFRAME G4.5L G26

DRAWING#: A0005458375

GROUP C

ITEM PARTH# QTY. DESCRIPTION
1 A0005352783 1 BOLTED BASE FRAME 4.5L CPL NARROW
2 (G065852 2 SPRING CLIP HOLDER .37-.62
3 (052860 4 NUT TOP LOCK FL M12-1.75
4 052251A 4 DAMPENER VIB 50 WHITE
5 G052252 4 DAMPER VIBRATION
6 G052257 4 SPACER .49X.62X1.87 PWDR/ZINC
7 G052259 4 WASHER FLAT M12
8 (055597 4 SCREW HHC M12-1.75 X 85 C8.8
9 0A3360 1 WASHER LOCK INT M6 SS
10 055934A 6(REF) CLAMP STL/VNL .812 X .531
1 0F7272 1 SCREW HHTT 1/4-20 X 5/8 SS
12 - e
13 - e
14 - e
15 0C2454 5(REF) SCREW HWHT M6-1 X 16 N WA ZIJS
0C2454 3 SCREW HWHT M6-1 X 16 N WA Z/JS
(1)16 A0005325517 1(REF) ALO3 PLATE COVER BASE NARROW C2
17 A0005272776 1 PANEL MOUNT MTG BASE, 4.5L
18 G065852 2 SPRING CLIP HOLDER ..37-.62
19 0C6749 2 SCREW PPHM M4-0.7 X 12 SS
20 0E3257 6(REF) SCREW HHFTT M6-1.0 X 16
21 - e
22 (G080490 2 WASHER FLAT #8 SS
23 0C6748 2 NUT HEX LOCK M4-0.7 SS NYL INS

NOTES (UNLESS OTHERWISE SPECIFIED):

(1) SHIP LOOSE PARTS TO BE ASSEMBLED AT TIME OF INSTALLATION.

REVISION: CN-0092384-C
DATE: 10/30/2024

Page 2 of 2



